
 

 
2011 Water Supply Evaluation 

A Risk-Based Approach To Evaluating                          
Zone 7 Water Agency’s  
Water Supply System 

 

 

July 2011  



 

Zone 7 Water Agency 

Mission Statement 
 

 

Zone 7 Water Agency is committed to 

providing a reliable supply of high quality 

water and an effective flood control system 

to the Livermore-Amador Valley.  In 

fulfilling our present and future 

commitments to the community, we will 

develop and manage the water resources in 

a fiscally responsible, innovative, proactive 

and environmentally sensitive way. 



 

 

 

 

 

 

2011 WATER SUPPLY EVALUATION 
A RISK-BASED APPROACH TO EVALUATING ZONE 7 WATER AGENCY’S WATER SUPPLY SYSTEM 
[...]
available for Zone 7’s use (as noted above, the Main Basin is to be maintained at or above 128,000 AF at 
all times). This left 50,000 AF of available storage capacity for recharge activities at the end of the 2009 
water year. 

  

                                                           
27 Calculated as the average of the results from the two storage calculation methods. See Table 4.2-4 of the 2009 Annual Report for the 
Groundwater Management Program included as a CD attachment.  

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

1
9

7
4

1
9

7
5

1
9

7
6

1
9

7
7

1
9

7
8

1
9

7
9

1
9

8
0

1
9

8
1

1
9

8
2

1
9

8
3

1
9

8
4

1
9

8
5

1
9

8
6

1
9

8
7

1
9

8
8

1
9

8
9

1
9

9
0

1
9

9
1

1
9

9
2

1
9

9
3

1
9

9
4

1
9

9
5

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

A
rt

if
ic

ia
l R

e
ch

ar
ge

, a
cr

e
-f

e
e

t 

Year 



 

July 2011 55  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

Figure 4-4. Main Basin Groundwater Storage 

 

During high demands, groundwater is used to supplement surface water supply delivered via the SBA. 
Groundwater is also used when the SBA is out of service due to maintenance and improvements or 
when Zone 7’s surface water treatment plants are operating under reduced capacity due to 
construction, repairs, etc. As mentioned previously, the Main Basin is a key component of Zone 7’s 
drought and emergency management efforts; Zone 7 taps into its stored groundwater when there may 
be insufficient surface water supply available due to emergency or drought conditions. Finally, Zone 7 
pumps groundwater out of the Main Basin during normal water years to help reduce the salt loading in 
the Main Basin. Salt issues in the Main Basin are discussed in more detail in Section 4.3.4.  

Zone 7’s stream recharge capacity is 9,200 AFA on average, which means that Zone 7 can pump an 
equivalent 9,200 AFA on average from the Main Basin; this pumping allows for operational flexibility 
(i.e., short-term storage of surface water supplies to be extracted when demands increase) and salt 
removal. 

More detailed descriptions of the Main Basin are available in Zone 7’s Groundwater Management Plan 
(GMP).28 

 

                                                           
28 Jones & Stokes, 2005. Groundwater Management Plan for Livermore-Amador Valley Groundwater Basin.  

0

50

100

150

200

250
1

9
7

4

1
9

7
5

1
9

7
6

1
9

7
7

1
9

7
8

1
9

7
9

1
9

8
0

1
9

8
1

1
9

8
2

1
9

8
3

1
9

8
4

1
9

8
5

1
9

8
6

1
9

8
7

1
9

8
8

1
9

8
9

1
9

9
0

1
9

9
1

1
9

9
2

1
9

9
3

1
9

9
4

1
9

9
5

1
9

9
6

1
9

9
7

1
9

9
8

1
9

9
9

2
0

0
0

2
0

0
1

2
0

0
2

2
0

0
3

2
0

0
4

2
0

0
5

2
0

0
6

2
0

0
7

2
0

0
8

2
0

0
9

St
o

ra
ge

, t
h

o
u

sa
n

d
s 

ac
re

-f
ee

t 

Water Year 

Inventory Method Nodal Method High Used for Seasonal Storage Historical Low

Zone 7 Operational Storage = 126,000 acre-feet 

Historical Low = 128,000 acre-feet 

Total Storage Capacity = 254,000 acre-feet 

6-year drought 
Recent 

Drought critical dry year 



 

July 2011 56  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

4.2.3 Local Storage: Chain of Lakes – Lake I and Cope Lake 

The Chain of Lakes refers to a series of ten mined out or active 
gravel quarry pits that have been or will be transferred to Zone 7 
for water resource management applications. These applications 
might include surface storage of stormwater or other local runoff, 
surface storage of water from the SWP, use as groundwater 
recharge basins once mining has been completed, and flood 
control along the Arroyo Mocho and Arroyo Las Positas. The ten 
quarry pits or lakes are named Cope Lake, and Lakes A through I.  

Although the Chain of Lakes will ultimately cover approximately 
2,000 acres and store approximately 100,000 AF of water, Zone 7 
currently only owns Cope Lake and Lake I. Zone 7 expects to take 
ownership of Lake H sometime within the next five years, while 
the remaining lakes will be transferred to Zone 7 over the next 20 
years.  

4.2.4 Non-Local Storage: Semitropic Water Storage District 

The Semitropic Water Storage District (Semitropic), which started as an irrigation district, began a 
groundwater storage or banking program in the early 1990s in response to problems with groundwater 
overdraft, rising costs, water shortages, and poor agricultural economy29. It is one of eight water storage 
districts in California and is the largest in Kern County. The total capacity of Semitropic’s groundwater 
storage bank is 1.65 million AF. 

Zone 7 originally acquired a storage capacity of 65,000 AF in Semitropic’s groundwater banking program 
in 1998. Subsequently, Zone 7 agreed to participate in Semitropic’s Stored Water Recovery Unit, which 
increased pumpback capacity and allowed Zone 7 to purchase an additional 13,000 AF of storage 
capacity towards a total of 78,000 AF. The storage agreement is in effect through December 31, 2035. 

During non-drought periods, Zone 7 can store up to 5,883 AFA into the Semitropic groundwater bank. 
There is a 10% loss associated with water transferred into Semitropic. During a drought year, Zone 7 has 
the ability to request up to 9,100 AF of pumpback and any amount up to 8,645 AF of exchange water; 
the availability of exchange water depends on projected SWP allocation. Pumpback is water that is 
pumped out of the Semitropic aquifer and into the California Aqueduct for distribution to SWP 
contractors. Exchange water is water that is transferred between Zone 7 and Semitropic by adjusting the 
amounts of Table A water allocated between Zone 7 and Semitropic. Note that water taken out of 
storage from Semitropic requires delivery via the SBA to Zone 7.   

4.2.5 Non-Local Storage: Cawelo Water District  

Similar to the arrangements with Semitropic, Zone 7 has 120,000 AF of groundwater banking storage 
available with the Cawelo Water District (Cawelo), as executed in an agreement in 2006. The agreement 
is in effect through December 31, 2035.  

Zone 7 only receives storage credit for 50% of the water provided to Cawelo. Per the existing contract, 
Zone 7 can normally only send 10,000 AF in any given year during non-drought periods to Cawelo; 

                                                           
29 http://www.semitropic.com 

 
The Chain of Lakes is located over the Main 

Basin, and will enhance Zone 7’s existing 
artificial recharge activities 



 

July 2011 57  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

therefore, the maximum contractual credit is 5,000 AFA. During droughts, Zone 7 has the ability to 
request up to 10,000 AFA of pumpback (or exchange water) from Cawelo.   

4.3 WATER FACILITIES 

Zone 7 has a robust water supply system consisting of an aqueduct, surface water treatment plants, 
groundwater wells, a groundwater demineralization facility, booster pump stations, reservoirs, and 
transmission pipelines. Key facilities are discussed below, while Figure 4-5 illustrates the location of 
Zone 7’s major water system facilities. 

Figure 4-5. Zone 7’s Major Treated Water System Facilities 

 

 



 

July 2011 58  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

4.3.1 Raw Water Conveyance – South Bay Aqueduct 

Zone 7 imports surface water from the SWP through the South Bay Aqueduct (SBA) for direct use by 
untreated water users and for treatment, storage, and recharge for municipal and industrial customers. 
The SBA, which is operated by DWR, starts from the 4,808 AF Byron Bethany Reservoir in the 
northeastern corner of Zone 7’s service area near Tracy, then leaves the service area southwest of San 
Antonio Reservoir.  

The SBA is made up of pipelines and open channels. The South Bay Pumping Plant (SBPP) lifts water 566 
feet into the first reach of the SBA, discharging water through pipelines to the eastern ridge of the 
Diablo Range24, where the SBA becomes an open channel. Nine miles downstream, some water is 
diverted to the Patterson Reservoir, which serves Zone 7’s Patterson Pass Water Treatment Plant (see 
Section 4.3.2). From that point, water flows nine more miles to where the Del Valle Branch Pipeline 
meets the SBA, and where some water can be pumped to Lake Del Valle for storage. The SBA converts 
to a pipeline for the rest of its length, terminating in a steel tank east of downtown San Jose. Zone 7 and 
the other two SBA contractors (Alameda County Water District and Santa Clara Valley Water District) 
divert water from the SBA at various turnouts.   

In 2012, DWR is expected to complete improvements to the SBA 
that will provide significantly increased capacity to serve Zone 7. 
These improvements include expansion of the SBPP, raised 
linings on open channel sections, enlarged pipelines, improved 
pipeline lining, enlargement of Patterson Reservoir, and 
construction of a new 425-AF raw water reservoir (Dyer 
Reservoir). Dyer Reservoir is located near one of the proposed 
sites for a future Zone 7 water treatment plant. Zone 7’s current 
plans for enhanced surface water treatment capacity is  
discussed in Section 6.4.1. 

4.3.2 Water Treatment Plants 

Zone 7 operates two surface water treatment plants: the Del 
Valle Water Treatment Plant (DVWTP) and the Patterson Pass Water Treatment Plant (PPWTP).  

4.3.2.1 Del Valle Water Treatment Plant 

The DVWTP is located in the southern portion of Livermore and along the SBA, downstream of Lake Del 
Valle. It can therefore receive 100% Delta water from the SBA, 100% Lake Del Valle water, or a blend of 
the two sources. It became operational starting in 1975, and was expanded twice, in 1979 and 1990, to 
its current rated capacity of 40 MGD.  

DVWTP is a conventional treatment plant whose processes include coagulation, flocculation, 
clarification, granular media filtration, and chlorine disinfection. In addition, chloramine is used to 
maintain a disinfectant residual in the distribution system.30 Clarification at the DVWTP is achieved using 
two technologies that operate as parallel treatment trains: upflow solids contact clarifiers 
(Superpulsators) and dissolved air flotation (DAF) clarifiers. The 10 MGD DAF clarification process was 
installed at DVWTP in 2007 to improve the reliability of the DVWTP.   

                                                           
30 Zone 7, 2009. Del Valle Water Treatment Plant Site Specific BMPs Plan. September. 

 

The 425-AF Dyer Reservoir under construction 
in January 2011 as part of the South Bay 

Aqueduct Enlargement Project.  



 

July 2011 59  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

4.3.2.2 Patterson Pass Water Treatment Plant 

The PPWTP is located along the SBA, just south of Interstate 580, and has a capacity of 19 MGD.31 
Because PPWTP is upstream of Lake Del Valle, it is not able to receive water from this water supply 
source32 and relies on 100% Delta water. The Patterson Reservoir, a 100-AF raw water reservoir located 
adjacent to the PPWTP and operated by DWR, provides supply to PPWTP in case of disruptions to water 
supply from the Delta. The reservoir also provides pre-settling and equalization of raw water quality of 
the influent to PPWTP.  

There are two separate, parallel treatment plants at the PPWTP site: a conventional plant and an 
ultrafiltration (UF) plant. The 12-MGD conventional plant consists of coagulation, flocculation, 
sedimentation, and granular media filtration processes. The 7-MGD UF plant consists of solids contact 
clarification as a pretreatment to UF membranes. Both plants utilize chloramine for maintaining a 
disinfectant residual in the distribution system. The two plants share the same water source, finished-
water clearwell, and solids handling facilities, but are operated independently of each other by Zone 7 
staff. The UF plant was designed to be a temporary pilot facility to test UF membranes for a future water 
treatment plant, and it is intended to be replaced when it is no longer viable. 

4.3.3 Zone 7 Groundwater Wells 

Zone 7 owns and operates nine municipal supply wells located in four wellfields: the Chain of Lakes, 
Hopyard, Mocho, and Stoneridge. These wellfields are located on the west side of Zone 7’s service area, 
and therefore primarily serve retailers on the west side of Zone 7’s system (Dublin San Ramon Services 
District and the City of Pleasanton). Together, the wellfields have a combined peak capacity of 41 MGD; 
however, the newest two wells, which are located in the Chain of Lakes wellfield and represent 
approximately 9 MGD in capacity, are primarily intended for emergency or drought conditions. 
Therefore, under normal operating conditions, Zone 7 plans on a peak capacity of 32 MGD from the 
wells. Table 4-1 lists the capacities of the various wells and wellfields.         

There are no regulatory requirements for treating Zone 7’s groundwater; however it is chloraminated to 
match the disinfectant residual in the treated water produced by the surface water treatment plants. 

  

                                                           
31 Zone 7, 2009. Patterson Pass Water Treatment Plan Site Specific BMPs Plan. September. 
32 PPWTP can put water supply diverted under an existing water right permit to beneficial use through exchanges with other SWP contractors. 



 

July 2011 60  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

Table 4-1. Zone 7 Groundwater Wells 

Facility 
Peak Capacity Sustained Capacity(a) 

GPM MGD MGD 

Hopyard Wellfield       

Hopyard 6 3,800 5.5 5 

Hopyard 9 1,110 1.6 1 

Mocho 1 and 2 Wellfield       

Mocho 1 2,290 3.3 3 

Mocho 2 2,220 3.2 3 

Mocho 3 and 4 Wellfield(b)       

Mocho 3 4,170 6.0 5 

Mocho 4 3,680 5.3 5 

Stoneridge Wellfield 4,580 6.6 6 

Total for Normal Operations 21,850 32 29 

Chain of Lakes Wellfield     0 

Chain of Lakes 1 2,500 3.6 3 

Chain of Lakes 2 3,500 5.0 5 

Additional Capacity 6,000 9 8 

(a) Estimated as 90% of peak capacity. 
(b) This does not include the reduction in net water production due to brine concentrate losses when the 

demineralization facility (see Section 4.3.4) is operating.  

4.3.4 Mocho Groundwater Demineralization Plant 

The Main Basin is characterized by relatively good quality 
groundwater that meets all state and federal drinking water 
standards; groundwater is chloraminated simply to match the 
disinfectant residual in the distribution system. However, there has 
been a slow degradation of groundwater quality as evidenced by 
rising total dissolved solids (TDS) and hardness levels over the last 
few decades. To address this problem, Zone 7 developed a Salt 
Management Plan (SMP)33, which was approved by the Regional 
Water Quality Control Board in 2004 as a condition of the Master 
Waste Reuse Permit and incorporated into Zone 7’s Groundwater 
Management Plan (GMP) in 200534. 

In accordance with Zone 7’s GMP, Zone 7 completed construction of a 6.1-MGD demineralization facility 
at the Mocho Wellfield in 2009. This facility is referred to as the “Phase 1 Demineralization Facility” in 
Zone 7’s Capital Improvement Program, reflecting Zone 7’s plans to install additional demineralization 
facilities depending on the performance of the first facility and future needs.  

                                                           
33 Zone 7 Water Agency, 2004. Salt Management Plan. 
34 Jones and Stokes, 2005. Groundwater Management Plan for the Livermore-Amador Valley Groundwater Basin. 

 

Reverse osmosis membrane modules at the 
Mocho Groundwater Demineralization 

Plant 



 

July 2011 61  Zone 7 Water Agency 
w:\wse\Planning\WSE\2011 Update  2011 Water Supply Evaluation 

Employing a reverse osmosis membrane-based treatment system, the Mocho Groundwater 